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The preceding information is the result of tests carried out. None of the information comprises one or more guarantees on certain properties nor 
does it comprise one or more guarantees in respect of the suitability of a product for a specific purpose, since the tests were carried out under 
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confirmation. Since the results have been gained under laboratory conditions, which are almost never able to simulate real application-conditions, 
we recommend application-specific measurements under real application conditions. 

 
21.03.2017/Benutzer/ QM F-2-0033-B/i:\medien\user\jennie b\labor\to translate\en_2013_10_02_laborbericht 2013-06-30 

verzinkte wellen igus gmbh.doc  
igus® GmbH, Spicher Str. 1a, 51147 Köln, Telefon: 0 22 03 - 96 49 – 0, Telefax: 0 22 03 - 96 49 - 222 
e-chainsystems® + iglidur® plain bearings Seite 1 von 1 

 

      
Project: igus GmbH 
 

Contact person / customer: Lutz Alof, Kai Schmitz 
 

Objective of test: Wear analysis against galvanised shafts 
 

 
Test description and results: 

 
The customer uses the iglidur® all-rounder iglidur® G on galvanised shafts and wants to increase the service 
life of the application. Since these shafts are not normally tested at igus, the shafts were obtained from igus 
to perform separate tests on galvanised shaft material. 
 
The parameters of the test performed on our medium load pivot test rigs are listed below: 
 
Plain bearing:  SM-2023-20 (various materials) 
Movement:  oscillating 
Load:   26 MPa 
Speed:   0.01 m/s 
Counter partner: galvanised St- 52 
Run time:  20,000 cycles 
 
The results of the test are presented in diagram 1. 

 
Diagram 1: Wear results 
 
Diagram 1 shows a clear improvement in the wear rate with the two materials iglidur Q and NMG 1-848 
compared to iglidur G. 
 

 
Conclusion:  
 
With the two materials iglidur Q and NMG 1-848, the wear rate could be reduced against the galvanised St-52 
shafts on the test rig in the igus laboratory. The lowest wear rate could be achieved with the new material NMG 1-
848.  
The iglidur Q material is not much worse, see diagram 1. Further improvements, for example, are undertaken in the 
material NMG 1-848.  

 
 

Provided by: Björn Haag / R&D Date: 27/03/2017   

 


